
 Inside this issue: 

Exam Prep Week Windsor 1 

AWWAO: About Us 2 

Wahgoshing First Nation 2016/2017 
AWWAO Water Taste Challenge Northern 
Cup Winner 

3 

Southern Exam Prep Week 2017 4-5 

Ontario’s Water Conference & Tradeshow 6 

Northern College Hosts 14th Annual 
Traditional Pow Wow  

7 

Local students gather in Timmins for 
Protecting Our Water Pow Wow 

8-9 

Water Walkers visit Walpole Island 10 

AWWAO Certification Week  11-13 

Woodward Avenue Water Treatment 
Facility  

14-15 

Woodward Wastewater Treatment Plant 16-17 

Hamilton Water and Wastewater 
Treatment Plant –Earth Globe 
AWWAO Board of Directors 

18 

Aboriginal Water and Wastewater Association of Ontario 

Exam Prep Week Windsor 
[...]
consultants, academics and regulators. The Trade Show had more than 100 exhibitors representing the 
manufacturers and suppliers of products and services to the water industry. This was a  great opportunity 
to network, and keep informed about technical, regulatory, and equipment development which affect the 
industry. 

 



Northern College Hosts 14th Annual Traditional Pow Wow 

      AWWAO                                         Page 7 

September 2017 

TIMMINS, ON: The 14th annual Northern College 
Traditional Powwow was held at the Timmins     
Campus Board Members Ian Fortin and Gary Wheat-
ley attended the pow wow on behalf of AWWAO.  
The powwow  featured performances by drums, 
dancers and singers from throughout Ontario and 
beyond, and highlighted customary aspects of        
Aboriginal   tradition. 

The theme of this year’s powwow was Honouring 
the Red Road. Traditional teachings describe the Red 
Road as a guiding path that aligns with positive              
values, including wisdom, love, courage, respect, 
humility, honesty and kindness. Teachings represent 
the Red Road as the centre stem of an eagle feather, 
an item which is central to many local Aboriginal 
ceremonies and activities. 

“When we walk the good Red Road, we honour our 
traditions, our Elders, our name, our children, our 

parents, and mother earth,” says David Faries, Elder at Northern College. “That is why the eagle feather is a 
sign of hope. It reminds you to stay on the centre stem, where the good life is. It also reminds you that if 
you stray from the road – and you will, because you are human – you can always return to the road and 
the good life.” 

 
 



Local students gather in Timmins for Protecting Our Water Pow Wow  

      AWWAO                                         Page 8 

The Waterdrum 

By Emma Meldrum 
 
TIMMINS - The Protecting Our Water Pow Wow had no shortage of water. 
  
The fourth annual event, hosted by Timmins High & Vocational School in partnership with O'Gorman High 
School and Kiskinohamatowin, witnessed plenty of rain and was held at Mountjoy Historical Participark, 
next to the Mattagami River, which is currently under a flood watch. 
 
“Water is sacred for First Nations people,” said Chad Boissoneau, who spoke on behalf of Mattagami First 
Nation's chief and council. 
 
“Water provides life, provides food, it cleans. Water is a way of life for everybody, Native or non-Native.” 
 
The pow wow, which was held Friday, gathered elementary, junior and 
high school students from around Timmins, including Cochrane, Iroquois 
Falls and Matheson. 
 
Jennifer Henderson, an aboriginal youth liaison officer for Central          
District School Board Ontario North East, was a member of the                   
organizing   committee. 
 
“The goal of our pow wow today is to bring out youth, elders and every 
age of people in between, no matter what nation they come from or 
what their background is. We hold this powwow every year as a              
celebration of culture,” said Henderson. 

 

River Christie-White dances at Mountjoy  Historical                               
Participark on Friday during the fourth annual  Timmins 
High & Vocational School pow wow,  Protecting Our     
Water.  Students from  various school boards and towns 
braved the rain to attend the event. Christie-White is 
from Oneida Nation of the Thames, near London, Ont. 

 



Cont’d 

      AWWAO                                         Page 9 

September 2017 

 
Clean water is near and dear to his heart. 
 

Melanie Hannah, another committee member who also works at 
Misiway Health Centre, said that “the rain is very appropriate,” 
considering the students chose to recognize water at the pow 
wow. 
 
Ian Fortin, who chairs the Aboriginal Waste and Wastewater         
Association of Ontario (AWWAO), had a booth set up to educate 
students. 
 
AWWAO represents water plant operators across the province. 
 
“We do exam prep courses, things of that nature, to get the          
operators ready to write their provincial certification. Although 
we're not governed under provincial laws, we try to follow them 
as a best practices guideline,” said Fortin. 
 

“As the planet becomes more and more populated, it's  unfortunate, but we're polluting our own water 
system. 
 
“Water plant operators, we're the boys behind the scene, but when you turn on your tap and get clean, 
potable water, it's because of our guys.” 
 
AWWAO holds an annual competition, called the Water Taste Challenge, which grades water from                    
member communities based on taste, colour and appearance. 
 
Local First Nations communities such as Mattagami, Wahgoshig and Temagami are members of                      
AWWAO. 



Water Walkers’ Visit Walpole Island 

      AWWAO                                         Page 10 

The Waterdrum 

AWWAO Board of Director, Stacey Kicknosway had the 
opportunity to see the “Water Walk” in his home 
town, Walpole Island First Nation. 
 
Nokomis (Grandmother) Josephine Mandamin said 
“We’re doing it for the water,”  
 
“The water is going to be very expensive… we want 
people to afford it. We’ve also got a petition out for 
the water, so that water can be a human right. It’s a 
right for everybody, not just for rich people like Nestle 
or whoever.” 
 
Mandamin added: “We’re walking for the water and we’re doing a peaceful walk. We don’t get political, 
but sometimes we’re forced to.” 
 
Mandamin said they are hoping to end up in Stoney Point by the end of the day on Thursday. "We can’t 
stop the water because once it starts moving in the morning it has to keep moving,” she said. 
 
“We pass it from one to the other, carefully not turning back with it… because if you turn back with it the 
current and rivers will stop slowing. We just got to keep moving. The staff is there for the protection of the 
waters, the men carry the eagle staff. If there is no men, they will carry both the staff and the water.” 
 
Mandamin has been leading similar walks for many years, and the current one is set to be her last. 

 
The Water Walkers reached Walpole Island at around 
11 a.m. on Wednesday. 
 
After the walkers arrived, they were welcomed at 
Bkejwanong Kinomaagewgamig where a prayer, song, 
and a round dance was held for them. 
 
Walpole Island officials say the walkers explained that 
they’ve been walking for almost 50 days and still have 
50 more days to walk. 
 
“It was a wonderful experience as this is Grandma    
Josephine Mandamin’s final water walk,” Walpole    
Island officials posted on social media. 
 
“The final message that was given from the walkers 

was to be aware, respect, and to take care of our          

water as it is living just like us.” 

 

 



AWWAO CERTIFICATION WEEK  

      AWWAO                                         Page 11 

September 2017 

AWWAO held a one week certification and CEU session (March 6-10, 2017) in Hamilton  for First Nation 
Operators culminating in the OWWCO exam.  There were 32 operators in total. The WWOTC provided 
the venue and instructors for the certification training. 



AWWAO CERTIFICATION WEEK  

      AWWAO                                         Page 12 

The Waterdrum 

The courses and instructors for the certification week were: Dave Russell, Zobia Jawed and Mike                   
Campbell.  

Dave Russell instructed Exam Prep WWT Level I & II 

Zobia Jawed instructed Exam Prep WT Level I & 2 

Mike Campbell instructed  Exam Prep OIT WT & WD 



AWWAO CERTIFICATION WEEK  

      AWWAO                                         Page 13 

September 2017 

Congratulations to Jamie Oakes and Liz Brant for winning the $50.00 gift  cards.  Stacey Kicknosway                          
presented the gift cards. 

Stacey Kicknosway and Jamie Oakes Stacey Kicknosway and Elizabeth Brant 



Woodward Avenue Water Treatment Facility  

      AWWAO                                         Page 14 

The Waterdrum 

The First Nation Operators that were enrolled in the WT I & II  took a guided tour of the Woodward Avenue 
Water Treatment Facility.  
 

Lake water enters an intake pipe and is pumped to the Woodward Avenue Water Treatment Facility. The 
water treatment process includes: 

 pre-chlorination 

 screening 

 clarification by means of coagulation with polyaluminum chloride 

 flocculation by mechanical mixing 

 sedimentation 

 filtration using granulated activated carbon in the filters to remove taste and odour 

 chlorine and ammonia added to the filtered water to bring the combined chlorine residual to                              

approximately 2.2 - 2.5 milligrams per litre 

 hydrofluosilicic acid (fluoride) added to the drinking water to promote dental health 

 
The water treatment plant has a rated capacity of 909,000 m3/day (200 million gallons per day) and                          
operates between one quarter and one third of its capacity. 

https://www.hamilton.ca/home-property-and-development/water-sewer/water-fluoridation


Woodward Avenue Water Treatment Facility (cont’d) 

      AWWAO                                         Page 15 

September 2017 



Woodward Wastewater Treatment Plant 

      AWWAO                                         Page 16 

The Waterdrum 

The First Nation Operators that were enrolled in the WWT I & II  took a guided tour of the Woodward 
Wastewater Treatment Plant. 
 
The Woodward Avenue Treatment Plant has an average daily capacity of 409 million litres. The facility is 
a secondary conventional activated sludge plant with sludge dewatering and digestion. There are five 
wastewater treatment processes used at this plant, including: 

 Preliminary treatment 

 Primary treatment 

 Secondary treatment 

 Effluent disinfection 

 Sludge digestion 
 The Woodward Avenue Treatment Plan digester complex treats: 

 primary treatment sludge 

 thickened secondary activated sludge 

 
This complex has five primary and three secondary anaerobic digesters. The digestion process uses a 
heated biological process to reduce the volume of organic matter and destroy pathogens. This process 
produces methane gas and biosolids. The methane gas is used as a fuel or converted into electricity. The 
treated biosolids, after being conditioned, are approved for use on agricultural land. 



Woodward Wastewater Treatment Plant (cont’d) 

      AWWAO                                         Page 17 

September 2017 

What do you call a sewer expert? 
A connoissewer 

https://www.google.ca/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwjSs_OypPrVAhXlsFQKHdZ7AB0QjRwIBw&url=https%3A%2F%2Fwww.pinterest.co.uk%2Fexplore%2Fwater-slogans%2F&psig=AFQjCNH4gnSs0MTSurdicBnDpj59shFjog&ust=1504021913248452
https://www.google.ca/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwjSs_OypPrVAhXlsFQKHdZ7AB0QjRwIBw&url=https%3A%2F%2Fwww.pinterest.co.uk%2Fexplore%2Fwater-slogans%2F&psig=AFQjCNH4gnSs0MTSurdicBnDpj59shFjog&ust=1504021913248452


Hamilton Water and Wastewater Treatment Plant-Earth Globe 

      AWWAO                                         Page 18 

The Waterdrum 

During the tour operators were able to see                    
Hamilton's Water and Wastewater Treatment                      
Plant-Earth Globe.                                                                                                              

Located in Hamilton’s Woodward Avenue                 
Facilities, Waste and Wastewater Treatment 
Plant sits the  massive globe with the earth’s 
major continents   painted on it.  

This local landmark is widely recognizable to 
many living in and around the Golden Horse-
shoe region. Known to many as the giant 
round tank painted like a globe, with 
"Hamilton" placed prominently on the map in 
1.2-meter high letters. It's literally "full of gas", 
methane to be precise. It collects methane gas                         
from the digestion of thousands of tonnes of                     
sewage sludge at the city treatment plant.  

Ian Fortin - Chairperson                                    
Wes Morriseau - Vice Chairperson 

Gary Wheatley - Secretary 
Steve Laronde - Treasurer 

Jake Beedie - Director 
Jason Fox– Director 

Stacey Kicknosway-Director 
Phil Tangie – Director 

Sara Campbell – Coordinator 
 


